
 
 

 
 

 
ADVANCED WASTEWATER TREATMENT 

 
 

Report No 6. 
 
 

SLUDGE HANDLING AT NOWY TARG  
WASTEWATER TREATMENT PLANT, 

POLAND 
 

EVALUATION AND RECOMMENDATIONS  
FOR IMPROVEMENTS 

 
 

Bengt Hultman, Erik Levlin, 
Elżbieta Płaza and Józef Trela 

 
 
 
 
 
 

Stockholm 1999 
 

Joint Polish - Swedish Reports 
 
 
 

Report 
Division of Water Resources Engineering 
Department of Civil and Environmental Engineering 
Royal Institute of Technology 
 



 
 
 
 
 
 
 
 
 

 
ADVANCED WASTEWATER TREATMENT 

 
 

Report No 6. 
 
 

SLUDGE HANDLING AT NOWY TARG  
WASTEWATER TREATMENT PLANT, 

POLAND 
 

EVALUATION AND RECOMMENDATIONS  
FOR IMPROVEMENTS 

 
 

Bengt Hultman, Erik Levlin, 
[...]
the sludge gives therefore rise to very significant odour problems both for the plant staff 
and inhabitants in the surroundings of the plant. 

 
o The sludge production is higher than the value used in the project design. The actual 

sludge production is about double that assumed in the plant design. The value of 0.6 kg/kg 
BOD5 removed was assumed but in reality a value of 1.0-1.2 kg/kg BOD5 removed was 
obtained.  

 
o Sludge dewatering is insufficient and gives only about 15 % of dry solids after mechanical 

dewatering 
 
o The combined effect of high sludge production and low dewatering efficiency gives rise to 

about 3 times larger volumes of sludge for disposal than design values 
 
o The actual chromium concentration in the influent is about six times higher than the 

assumed value in the project. This results in high chromium concentrations in sludge. 
Values in a range between 5,000 - 20,000 mg Cr/kg dry solids are obtained. 

 
o Due to the high chromium content in the sludge it can not be used in agriculture and it is 

difficult to find a disposal permit for land disposal. Since the beginning of the operation of 
the plant about 8000 tonnes dry solids of sludge has been stored directly at the area of the 
treatment plant and the surroundings. Some part of the produced sludge (1000 tonnes dry 
solids) has been transported to an incineration plant in Dabrowa Gornicza in the Silesia 
area (company Lobbe). At present sludge is disposed in a specially constructed landfill. 
However, the planned storage volumes can only store sludge for about three years until 
they are filled with the present sludge volume production. 

 
The many problems related to present sludge handling practice have given rise to several 
studies to evaluate methods to improve the sludge handling. Many investigations have been 
performed to get better design data and laboratory works have been done for sludge 
characterisation and treatment evaluation. Full-scale studies at the treatment plant include 
better conditioning techniques and addition of lime for odour reduction. Polish external 
expertise was involved by the City of Nowy Targ to evaluate the situation at the WWTP and 
to give recommendations for solving the sludge handling problems.  
 
A close co-operation has existed during the last four year between the City of Nowy Targ, the 
Water and Sewage Works in Nowy Targ, the Cracow University of Technology and the Royal 
Institute of Technology (KTH) in Stockholm. In general line with this co-operation the Royal 
Institute of Technology (KTH) received a grant from the Swedish International Development 
Agency (SIDA) to evaluate the present sludge handling and to recommend different actions to 
improve the sludge handling.  
 



BACKGROUND AND OBJECTIVES 

 3

The objectives of the SIDA supported project were: 
 
(1) Evaluation of present sludge handling results at WWTP in Nowy Targ. 
 
(2) Evaluation of different suggestions for improving the sludge handling in Nowy Targ 
 
(3) Evaluation of methods to decrease the odour problems from the sludge. 
 
(4)  Supplementary evaluation of the design of the landfill to facilitate future methods for 

odour control, diminish negative effects of leaching of pollutants into the groundwater 
and of runoff. 

 
(5) Recommendations for future sludge handling at Nowy Targ and detailed planning for a 

second phase of the project. 
 
The study is based on the following information sources: 
 
o The listed documents and reports below written in Polish 
o Data collected at the treatment plant 
o Special investigations partly presented at a conference in Nowy Targ (Hultman and 

Kurbiel, 1998) and partly performed as master thesis works (Eklundh, 1999, Kamues, 
1999) 

o Relevant information published in literature 
o Interviews and meetings with staff at Nowy Targ and at Cracow Technical University 
 
At the conference at Nowy Targ October 1-2 1998 ideas were presented for future sludge 
management at the Nowy Targ treatment plan (Hultman et al. 1998) as a part of the SIDA 
project. 
 
The following documents and reports written in Polish, were accessible and utilized during 
preparation of this report. 
 
1. Kurbiel J., Styka W., Banas J. and Mucha Z. (1996). Oczyszczalnia sciekow w Nowym 

Targu - koncepcja modernizacji urzadzen do przerobki i usuwania osadu (Wastewater 
treatment plant in Nowy Targ -recommendations for the modernisation of sludge 
treatment and disposal), Report, Cracow University of Technology, Institute of Water 
Supply and Environmental Protection, Poland. 

 
2. Banas J., Styka W. and Kurbiel J. (1997). Opinia o zmianie warunkow pozwolenia wodno 

-prawnego dla oczyszczalni sciekow w Nowym Targu (Opinion on change of discharge 
conditions for the wastewater treatment plant in Nowy Targ), Report, Cracow University 
of Technology, Institute of Water Supply and Environmental Protection, Poland. 

 
3. Radzicki P. (1997). Projekt budowlany i podstawowy skladowiska popiolow z utylizacji 

osadu nadmiernego oraz tymczasowego skladowiska osadu nadmiernego w oczyszczalni 
sciekow komunalnych w Nowym Targu (Construction of landfill for ashes disposal from 
excess sludge utilization and temporary excess sludge disposal  at the Nowy Targ 
WWTP), EKO-Konsulting-Projekt CONSEKO S.A., Krakow. 

 



BACKGROUND AND OBJECTIVES 

 4

4. Kumiega E. (1997). Ocena oddzialywania na srodowisko do rozwiazania projektowego  
skladowiska popiolow z utylizacji osadu nadmiernego oraz tymczasowego skladowiska 
osadu nadmiernego w oczyszczalni sciekow w Nowym Targu (Environmental Impact 
Assessment for construction of landfill for ashes disposal from excess sludge utilization 
and temporary excess sludge disposal  at the Nowy Targ WWTP), EKO-Konsulting-
Projekt CONSEKO S.A., Krakow. 

 
5. Montewski W. et al. (1997). Koncepcja instalacji termicznej utylizacji osadu 

nadmiarowego oczyszczalni sciekow komunalnych w Nowym Targu (Concept of thermal 
utilization  of wasted sludge at Nowy Targ WWTP), BBM Design Sp. z O.O., Krakow. 

 
6. Montewski W. et al. (1997). Ocena oddzialywania na srodowisko instalacji termicznej 

utylizacji osadu nadmiarowego (Environmental Impact Assessment of thermal utilization  
of wasted sludge at Nowy Targ WWTP), BBM Design Sp. z O.O., Krakow. 

 
7. Gega J. (1997). Opinia do opracowania pt. “Ocena oddzialywania na srodowisko 

instalacji termicznej utylizacji osadu nadmiarowego w oczyszczalni sciekow 
komunalnych w Nowym Targu” oraz “Koncepcji instalacji utylizacji termicznej 
odpadow” (Reevaluation of the reports “EIA of thermal utilization  of wasted sludge at 
Nowy Targ WWTP” and “Concept of thermal utilization  of wasted sludge”), Krakow. 

 
8. Banas J., Styka W., Kurbiel J. (1998). Oczyszczalnia sciekow w Nowym Targu. Operat 

wodno-prawny do pozwolenia na eksploatacje (Wastewater treatment in Nowy Targ. 
Concession for operation permit), Report, Cracow University of Technology, Institute of 
Water Supply and Environmental Protection, Poland. 

 
 



PART A. BASIC DATA AND SPECIAL INVESTIGATIONS 

 5

 
 
PART A. BASIC DATA AND SPECIAL INVESTIGATIONS 
 
I. WASTEWATER TREATMENT PLANT SCHEME 
 
A detailed presentation of the plant design has been given by Kabaciñski (1998) from which a 
summary is given with emphasis on sludge handling. The wastewater treatment plant in Nowy 
Targ is based on Sequence Batch Reactors (SBR). The plant is made up of mechanical stage 
(screens and sand traps with grease separators), biological stage (three SBR reactors) and a 
chemical stage based on dosing Ca(OH)2 and FeSO4. The plant was also equipped with a 
separate process line for neutralisation of chromic wastewater produced by tanneries and 
furriery workshop abundant in the area. 
 
The design was made by a Swedish company from Stockholm ”SCANDIACONSULT” in co-
operation with a Polish company ”HYDROEKOSAN” from Gliwice. The project was 
performed between 1992-1995. The operation started in April 1995 and the official start-up 
was in September 1995 thereupon the operation of the largest sewage treatment work in the 
Podhale region started. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 1. Flowsheet for the wastewater treatment plant in Nowy Targ . 
 
 

Sludge 
thickener 

Centrifuges

Equalising  
tank 

Chamber 
filter press 

Ca(OH)2 
addition 

Tannery 
sludge 
landfill

Screen 

Tannery treatment plant 
Influent 
(trucks) 

Screens Grit 
chamber 

3 SBR 
units 

Equalising 
basins 

Municipal 
influent Effluent 

FeSO4 
addition 

Sludge 
storage 

Sludge handling 

Polyelec- 
trolyte 
dosage 

CaO 
dosage 

Reactors 



PART A. BASIC DATA AND SPECIAL INVESTIGATIONS 

 6

The sludge processing at the Nowy Targ wastewater treatment plant consists of two parallel 
lines comprising (Kabacinski et al., 1998): 
 
o Two gravity thickeners of the capacity 2 x 130 m3 in continuous run. 
 
o Two sludge pumps with a capacity of 2 x 15 m3/h. 
 
o Two decanting centrifuges with a capacity of 2 x 10 m3/h. 
 
o Polyelectrolyte dosage station with a capacity of 2.5 g electrolyte/kg of dry mass. 
 
o Two polyelectrolyte feeding pumps. 
 
o CaO lime dosing station with a lime dosing capacity from 4 to 40 kg/h. 
 
o Excess sludge storage made up of seven tanks of aggregate volume about 24 000 m3. The 

tanks´ dimensions are; 3 tanks 64 m x 20 m x 3 m, 2 tanks 64 m x 16 m x 3 m and 2 tanks 
53 m x 20 m x 3 m. Walls of the tanks are constructed of ferroconcrete while their bottom 
is made of five layers; bentonite, 2 mm geomembrane, geotextile, a layer of slag in which 
drainage was placed and concrete plates. When the tanks are filled they will be covered 
with 1.5 mm geomembrane and a 300 mm layer of soil. At the moment two of the tanks 
have already been completed and another two are under construction. In case of an 
incineration plant in the future the sludge storage will be used for ash disposal. 

 
The installation system for preparation and dosing of FeSO4 and Ca(OH)2  has been altered 
with respect to the original one and includes installation for the preparation of lime milk and 
of ferrous sulphate solution. 
 
The chrome tannery waste neutralisation line has been modernised, which increases its 
capacity, improved the neutralisation process and allowed automation of some of the 
operations. Neutralisation equipment includes: 
 
o Equalising, septic tank for tannery waste supplied by lorries, volume 28 m3. 
 
o Automatic sieve for preliminary separation of suspended solids in the supplied chromic 

waste. 
 
o Two submersible pumps for pumping waste into the two reactors. 
 
o Two reactors for neutralisation of chromic waste, volume 2 x 36 m3. Each reactor is 

furnished with a decanting pump pumping pre-treated waste through screens, a mechanical 
mixer for mixing waste with lime and ferrous sulphate and a tanning sludge pump. 

 
o A plate-and-frame filter press with a filtering surface of 36 m2 and 38 frames. 
 



PART A. BASIC DATA AND SPECIAL INVESTIGATIONS 

 7

II. CHARACTERISTICS OF SLUDGE FROM THE SBR STEP 
 
II.1. Sludge separation, thickening and dewatering 
 
Suspended solids separation proceeds efficiently at the WWTP in Nowy Targ. With three 
SBRs in operation the average total suspended solids concentration in the effluent was about 
15 mg SS/l in 1997. Sludge sedimentation properties have been studied by Johansson and 
Sahlberg (1996). The sludge volume index (SVI) was 74 ± 17 ml/g during April - September 
1995. Sharif (1998) analysed data from the period 1995 - 1997 and found good settling 
properties in all three SBRs (Table 1). 
 
 

Table 1. Sludge volume (SV) and sludge volume index (SVI)  in SBRs during 1995 - 1997 
(average values). 

 
 
 
 
 
 
Statistical analysis of data provided by the laboratory at the WWTP was performed and 
results are presented below. Sludge samples are taken from three points (Figure 2) and total 
suspended solids concentrations (TSS), density and water contents are measured.  
 
 
 
 SBRs Thickeners Centrifuges 

 
 

Figure 2. Sludge treatment - points of analyses. 
 
 
The mean value of the concentration of excess sludge was 4.7, 6.3, and 5.1 kg SS/m3 in 1996, 
1997 and 1998, respectively, and with an average of 5.2 kg SS/m3 between 1996 - 1998 
(Table 2). The average concentration of thickened sludge was 36, 28 and 27 kg SS/m3 in 
1996, 1997 and 1998, respectively, and with an average of 33 kg SS/m3 between 1996 - 1998 
(Figure 4). The concentrations of excess sludge (point 1), thickened sludge (point 2) and 

Parameters SBR1 SBR2 SBR3 
   SV     cm3/dm3 346 385 399 
   SVI    cm3/g 70  93 91 



PART A. BASIC DATA AND SPECIAL INVESTIGATIONS 

 8

dewatered sludge (point 3) as a function of time are shown in Figure 3 (Kamues, 1999). 
During some periods the excess sludge was pumped from SBRs at the end of reaction phase, 
not during the sedimentation phase, and this reflected in lower values of excess sludge 
concentrations. The mean values of the sludge density for 1996 - 1998 were 1.002 kg/m3 and 
1. 012 kg/m3 of excess sludge and thickened excess sludge, respectively (Table 3 and Figure 
5). Dry solids solids content used to measure the efficiency of the sludge treatment processe is 
presented in Table 4. Average value obtained in dewatered sludge (point 3) for the period 
1996 - 1998 was only 15 % which was much lower than expected design value of 20 - 25 %. 
The values from Figure 6 also show that during 1997 and 1998 dry soilds content value has 
stabilised at the level of 14 % . 
 
Histograms of TSS concentration, density and dry solids content in excess sludge, thickened 
sludge and dewatered sludge are presented in APPENDIX 1. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 3. The concentration of excess sludge (point 1), thickened sludge (point 2) and 
dewatered sludge (point 3) as a function of time. 

0

10

20

30

40

50

60

dec-
95

mar-
96

jul-
96

okt-
96

jan-
97

apr-
97

aug-
97

nov-
97

feb-
98

jun-
98

sep-
98

dec-
98

Date (month-year)

Point 1

Point 2

80

110

140

170

200

230

dec-
95

mar-
96

jul-
96

okt-
96

jan-
97

apr-
97

aug-
97

nov-
97

feb-
98

jun-
98

sep-
98

dec-
98

Date (month-year)

Point 3

oct-

oct-



PART A. BASIC DATA AND SPECIAL INVESTIGATIONS 

 9

 
 

Table 2. Statistical evaluation of the TSS in the sludge treatment 
 

 1996 1997 1998 1996 - 1998 
Point 1. Excess sludge 

Mean value (kg/m3) 4.71 6.32 5.09 5.18 
Maximum  (kg/m3) 8.31 9.57 6.85 9.57 
Minimum (kg/m3) 2.95 3.48 3.85 2.95 
Standard deviation 1.35 1.88 1.26 1.61 
Coefficient of variation % 28.74 29.80 24.76 31.05 
Number of samples 28 12 8 48 

Point 2. Thickened sludge 
Mean value (kg/m3) 36.34 28.48 26.94 32.63 
Maximum (kg/m3) 54.94 33.46 29.62 54.94 
Minimum (kg/m3) 30.18 20.3 23.61 14.49 
Standard deviation 4.98 4.48 2.47 6.66 
Coefficient of variation % 13.71 15.73 9.16 20.40 
Number of samples 28 11 7 47 

Point 3. Dewatered sludge 
Mean value (kg/m3) 150.09 133.81 133.43 143.72 
Maximum (kg/m3) 219.10 147.20 142.10 219.10 
Minimum (kg/m3) 127.40 120.5 120.50 120.5 
Standard deviation 16.67 9.70 7.24 16.17 
Coefficient of variation % 11.11 7.25 5.43 11.25 
Number of samples 30 12 7 49 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 4. Comparison of TSS average values. 

0
20
40
60
80

100
120
140
160

Point 1 Point 2 Point 3

Sludge treatment point of analysis

1996
1997
1998



PART A. BASIC DATA AND SPECIAL INVESTIGATIONS 

 10

Table 3. Statistical evaluation of the density in the sludge treatment 
 

 1996 1997 1998 1996-1998 
Point 1. Excess sludge 

Mean value (kg/m3) 1002 1003 1002 1002 
Maximum (kg/m3) 1005 1005 1003 1005 
Minimum (kg/m3) 999 1000 1001 999 
Standard deviation 1.60 1.60 0.82 1.57 
Coefficient of variation % 0.16 0.16 0.08 0.16 
Number of samples 29 12 7 48 

Point 2. Thickened sludge  
Mean value (kg/m3) 1013 1010 1007 1012 
Maximum (kg/m3) 1025 1015 1013 1025 
Minimum (kg/m3) 1007 1006 1000 1000 
Standard deviation 4.12 2.45 5.16 4.56 
Coefficient of variation % 0.41 0.24 0.51 0.45 
[...]
Solmaz (1998) has examplified volume reduction of dewatered sludge conditioned either by 
polyelectrolytes or lime and given approximate data for the volume needs per kg dry solids 
(Table 21). 
 
 

Table 21. Weight, volume and density for dewatered, dried and incinerated sludges, one 
conditioned with polyelectrolytes (PE) and the other conditioned with lime (Solmaz, 1998). 

Process Conditio- 
ning agent 

Dry 
Solids, %

Weight Volume Density 
kg/l 

Dry Solids Volyme, 
l/kg DS 

Dewater. PE 25 1000 1000 1.0 250 4.00 
Dried PE 90 280 400 0.7 250 1.60 
Incin. PE 100 75 125 0.6 75 1.67 
Dewater. lime 35 1000 1000 1.0 350 2.86 
Dried lime 95 370 525 0.7 350 1.50 
Incin. lime 100 175 290 0.6 175 1.66 

 
 
The volume need for sludge in Nowy Targ based on a sludge mass production of 3000 
tonnes/day are illustrated in Table 22. 



PART A. BASIC DATA AND SPECIAL INVESTIGATIONS 

 39

Table 22. Sludge volume needed at Nowy Targ based on a sludge production of 3000 kg dry 
solids/day of excess sludge with a volatile fraction of 80 %. 

Type of sludge Density 
kg/m3 

Mass  
kg DS/ day

Volume 
l/kg DS 

Volume 
m3/day 

Dewatered excess sludge with 
polyelectrolytes (DS = 14 %) 

960 3000 7.5 22.6 

Dried dewatered sludge (conditioned 
with polyelectrolytes, 90 % DS) 

700 3000 1.57 4.7 

Incinerated sludge (conditioned with 
polyelectrolytes, 100 % DS) 

600 600 1.67 1.0 

Incinerated sludge (conditioned with 
lime 0.45 kg/kg DS) 

600 1950 1.67 2.25 

 
 
From the table it is seen that incineration is very advantageous as a method of sludge volume 
reduction especially when organic materials are used for sludge conditioning. Additions of 
inorganic chemicals, either for conditioning or for chemical precipitation, increases 
significantly the sludge volume produced per day in incineration. 
 
The volume need for storage of the rest products depends on the reduction in volume in liter 
per kg dry solids reached by dewatering and drying and the reduction of dry solids solids 
reached through incineration or digestion. Figure 25 shows volume in liter per kg dry solids 
for the different examples of sludges from Imhoff (1996), Solmaz (1998) and Balmer and 
Frost (1990). Sludge from Nowy Targ are also included in the figure. 
 

0

2

4

6

8

10

12

14

16

18

20

0 10 20 30 40 50 60 70 80 90 100
DS, %

l/k
g 

D
S

Imhoff (1996)

Solmaz (1998)

Balmer and Frost (1990)
Nowy Targ (this study)

100/% DS

 
Figure 25. Volume in liter per kg dry solids versus percentage of dry solids for the different 

examples of sludges from Imhoff (1996), Solmaz (1998) and Balmer and Frost (1990) 
compared to sludge from Nowy Targ. The volume reduction at a density of 1 kg/ liter is 

inserted as a dotted line.



 

40 

 



PART B: EVALUATION OF SLUDGE HANDLING OPTIONS AT NOWY TARG 

 41

 
 
PART B: EVALUATION OF SLUDGE HANDLING OPTIONS AT NOWY 

TARG 
 
I. IMPROVED WASTEWATER AND SLUDGE TREATMENT 
 
I.1 Overview of suggested solutions 
 
Suggestions for improvement of wastewater and sludge treatment at Nowy Targ treatment 
plant are: 
 
Wastewater treatment 
 

Use of pre-sedimentation and pre-precipitation (proposal by the Cracow University of 
Technology, CUT) 

 
Sludge treatment 
 

Additional aerobic sludge digestion (CUT proposal) 
 
Anaerobic digestion (CUT proposal) 
 
Sludge stabilisation with lime (CUT proposal) 
 
Sludge incineration (with different pre-treatments) (proposal by the CUT and BBM Design 
Co) 

 
The different suggestions will be discussed mainly based on 
 
(1) Needs for new installations 
(2) Possibilities to control odour problems 
(3) Changes in mass and volume needs 
 
 
I.2 Complementary wastewater treatment 
 
Two primary clarifiers were proposed with a diameter of 21.8 m and a hydraulic loading of 
1.0 m3/m2*h and located in the area of the temporary sludge storage. The primary clarifiers 
would be built 40 m from the grit chambers and be hydraulically linked to the existing 
treatment system. 
 
Introductory studies were performed in a pilot scale to evaluate sedimentation of suspended 
solids in the influent after the screens. A solids removal of 65 % was expected in the primary 
clarifiers and a dry solids content after thickening of 5 %. If ferric sulphate (marketed as PIX) 
was added with a dosage of 13 g Fe/m3 the removal of suspended solids was 65 - 79 %. The 
precipitated sludge had a volatile fraction of 44.8 %. 
 
The use of primary clarifiers should improve the structure of the activated sludge, enhance the 
stabilisation degree and reduce the necessary air supply to the SBRs. 



PART B: EVALUATION OF SLUDGE HANDLING OPTIONS AT NOWY TARG 

 42

 
Investments in primary clarifiers would have a general positive effect on the Nowy Targ 
treatment plant including: 
 
o Possibilities to remove much of the chromium before the biological step 
o Possibilities to increase the sludge age in the biological step and thereby increase sludge 

stabilisation and decrease odour problems from the biological sludge (see section on 
aerobic stabilisation) 

o Possibilities to handle an increased amount of wastewater at the treatment plant 
o Reduction of sludge volume due to better thickening properties of primary sludge 

compared to secondary sludge 
o Possibilities to have a better control of odour if ferric salts are added before the primary 

clarifiers due to precipitation of ferrous sulphides 
 
The formed primary sludge must be further handled for stabilisation, volume reduction and 
odour control. Different stabilisation methods are aerobic stabilisation, anaerobic digestion, 
lime stabilisation and incineration (see these sections). 
 
 
I.3 Aerobic stabilisation 
 
Batch tests had been performed by CUT with excess sludge with an initial sludge 
concentration of 6 g SS and a volatile fraction of 69.6 %. After two weeks of aeration the 
volatile fraction had decreased slightly to 62.5 %. 
 
If two of the SBRs were used for the wastewater treatment the third reactor could be used for 
aerobic stabilisation. Each reactor has the volume of 2400 m3. Based on a sludge production 
of 3744 kg/day, a sludge density of 1.0 kg/l and an excess sludge concentration of 10 kg/m3 
and 20 kg/m3 (after thickening) the additional stabilization time can be calculated to 6.4 and 
12.8 days, respectively. 
 
Results reported by CUT are in general agreement with experimental results reported in part 
A. In these studies the decrease of volatile suspended solids was 4 % during 2 weeks. The 
initial volatile fraction was however higher in the experiments (80 % compared with 70 %). 
Excess sludge before thickening was in average 5.8 - 7.5 1996 - 1998 (compared with 
assumed value of 10 kg/m3) and after thickening 24.7 - 38.9 kg/m3 compared with assumed 
value of 20 kg/m3. 
 
Experimental values from CUT and experimental studies and literature data indicate that a 
total sludge age in the SBRs and stabilisation unit must exceed about 35 - 40 days in order to 
get a stabilised sludge with little odour problems. Modification of the operation modes by use 
of one reactor for stabilisation may decrease odour problems significantly. However, use of 
only two reactors for wastewater treatment makes this treatment more sensitive to 
disturbances and may decrease possibilities to achieve treatment standards. 
 
Four possibilities may be considered to obtain a biological sludge with a high stabilisation 
degree and with little odour problems.  
 
(1) Investments in a new SBR reactor with a similar volume as the existing (2400 m3). At the 

present sludge mass production of about 3000 kg/day, a density of 1.0 kg/l and a sludge 



PART B: EVALUATION OF SLUDGE HANDLING OPTIONS AT NOWY TARG 

 43

concentration after thickening of 24 kg/m3 the solids retention time would be about 19 
days. Possibilities to operate at certain periods two of the SBRs for  stabilisation may also 
be considered. Based on experimental results in part A a reduction of sludge mass 
production of about 20 % may be expected for an increase of the stabilisation time with 
20 %. 

 
(2) Instead of investments in a new SBR reactor it may be possible to reconstruct the 

equilization basin for dairy wastewater. This basin is at present used for sludge storage 
and has a volume of 2500 m3, i.e. about the same volume as one of the SBRs. 

 
(3) Investments in new primary clarifiers. Changes related to the operation of the SBRs 

include: 
 

o Less supply of organic material to the SBRs due to removal in the primary clarifiers, 
for instance 40 % 

o Less sludge yield, for instance a decrease from 1.0-1.1 kg SS/kg BOD5 to 0.8 kg SS/kg 
BOD5. A somewhat higher decrease (0.6 kg SS/kg BOD5) is assumed by CUT. 

o A less sludge mass production, for instance a decrease of 20 %, due to a higher sludge 
age in the SBRs  compared with operation without primary clarifiers. 

 
With other factors assumed to be constant (as obtained sludge settling properties) primary 
clarifiers would increase the sludge age with a factor (1/0.6)*(1.05/0.8)* (1/0.8) = 2.7. 
This calculation shows that investments in primary clarifiers could probably solve 
stabilisation and odour problems of the sludge from the SBRs. However, the sludge from 
the primary clarifiers must be stabilised by different methods as aerobic stabilisation, 
anaerobic digestion, lime stabilisation, heat drying or incineration. 

 
(4) If the sludge is aerobically stabilised it is possible to use a new-built basin or utilise the 

existing equalisation basin for dairy wastes. At present the following data are 
approximately valid: 

 
o Flow, Q50, about 13.000 m3/day 
o Total suspended solids, about 400 g TSS/m3 
o Estimated removal efficiency in primary clarifiers, about 60 % 
o Estimated primary sludge concentration after thickening, about 5 % (50 kg/m3) 

 
With these data the produced mass and volume of primary sludge can be calculated to 
3120 kg TSS/day and 62.4  m3/day. The residence time for aerobic stabilisation of the 
primary sludge in a basin with the volume 2500 m3 may be calculated to 40 days. This 
residence time is required for an efficient stabilisation and odour control. 

 
 
I.4 Anaerobic digestion 
 
In order to study sludge digestion abilities batch tests were run at sludge concentrations of 6 
kg/m3 and chromium concentrations of 6 g/kg dry solids (0.6 %). The limiting value of 
chromium content in anaerobic digesters according to WEF standards is 2.2 % Cr in dry 
solids (Banas et al., 1998). 
 



PART B: EVALUATION OF SLUDGE HANDLING OPTIONS AT NOWY TARG 

 44

Batch tests indicated inhibition in the production of methane gas (45 dm3/kg VSS destroyed) 
and the sludge stabilisation measured as final organic matter was 61.4 %. For an anaerobic 
digestion time the required volume is 2100 m3 (Banaš et al., 1998). 
 
Different benefits with anaerobic digestion include energy savings in the SBRs, possibilities 
to use the produced methane gas for heating purposes, and better dewatering properties of the 
sludge compared with sludge from the SBRs. 
 
The volume need for the digester depends on if only primary sludge is digested, i.e. if it is 
assumed that the excess sludge from the SBRs is sufficiently stabilised, or if both primary and 
secondary sludges are supplied to the digester. The special properties of tannery wastes may 
make it desirable to use somewhat longer residence times than for municipal sludges. The 
quite high volatile suspended solids fraction (61.4 %) after digestion indicates the need for 
longer residence times due to a high fraction of slowly biodegradable organics in tannery 
wastes. 
 
The use of anaerobic digestion is expected to give at least as good biodegradation of organics 
as complementary aerobic stabilisation and will therefore be efficient for odour control. The 
obtained sludge could also be expected to have better dewatering properties than aerobically 
digested sludge. The anaerobic digestion has its main role for energy savings in SBRs and for 
methane production if primary clarifiers are used. 
 
 
I.5 Lime stabilisation 
 
In lime stabilisation burned lime (CaO) is added to the sludge in order to increase the sludge 
temperature and pH value. Studies at CUT indicate that a dosage of 0.45 kg CaO/kg SS is 
required. 
 
Lime stabilisation is a simple process that requires minor investments but is costly due to the 
high costs for lime. The additions also increase the sludge mass of inorganic material which is 
important to consider in use of incineration. Addition of lime is efficient to control odour due 
to sulfide compounds. However, some odour problems may be obtained due to emissions of 
ammonia from the sludge due to high pH-values in the addition of lime. 
 
 
I.6 Heat drying and incineration 
 
I.6.1 Proposed solution of local incineration 
 
Local incineration was proposed both by CUT and BBM Design Co. The general process 
configurations that were considered are: 
 
o Sludge without being digested and with a dry solids content after thickening and 

dewatering of 30 % followed by incineration in a fluidised bed. The fluidised bed for the 
Nowy Targ treatment plant would have 1.0-1.2 m of diameter, and together with 
accompaning equipment it would cover the area of 12 * 18 m. The height of the furnace 
would be H = 13 m, including a chimney. A 2-stage emission gases cleaning system was 
assumed (Banaš et al., 1998). 

 



PART B: EVALUATION OF SLUDGE HANDLING OPTIONS AT NOWY TARG 

 45

o Two options from BBM Design Co (1997) with: 
 

- Option 1: Sludge dewatering by centrifuges (from 4% to 23% dry solids), followed by a 
filter-screw press (from 23% to 40%) and incineration with a fluidised bed 

 
 - Option 2: Sludge dewatering by centrifuges (from 4 % to 23 % dry solids), followed by 

sludge drying to 80 % dry solids and incineration with a fluidised bed. 
 
The BBM Design Co made laboratory studies of the dewatered sludge from the centrifuge and 
obtained the following results: 
 

humidity 82-85 % 
ashes 21 % of dry solids 
volatile solids 73 % of dry solids 
chlorine contents 0.1 % of dry solids 
sulphur contents 0.24 % of dry solids 
coloric value 13 280 kJ/kg dry solids 
heavy metals 12 685 mg/kg dry solids 

 
Different methods for heat drying and incineration were evaluated by the BBM Design Co: 
 
Heat drying: 
 

- direct and indirect systems for heat supply 
- drying system with heated layers 
- drying system with a mixer directly heated by gases 
- drying system with a mixer and with indirect sludge heating 
- fluidal drying system heated indirectly with steam 

 
Incineration: 
 

- fluidised bed 
- multi hearth furnace where sludge heat is used for a direct drying of sludge with gases 

in a counter-current regime. Because of sludge treatment with high temperature gases a 
pyrolysis process and a final burning in a special furnace (T > 1000 ºC) is required 

 
For a further evaluation of incineration technology a fluidized bed furnace was considered 
with the following features: 
• sludge particles remain for a long time in 8500C 
• a complete incineration of organic matter occurs (gases are odourless). 
 
 
I.6.2 EIA of sludge incineration 
 
The proposed installation for waste sludge thermal utilization  at the Nowy Targ WWTP, 
according to the ordinance of the Ministry of Environmental Protection, Natural Resources 
and Forestry (MEP NRF) issued may 13, 1995 (DZ.U. No.52, sec. 284), is an investment that 
may be considered as particularly hazardous for people’s health and the environment since it 
utilizes the hazardous wastes. Therefore the BBM Design Co was required to present, as a 
supplement to their proposed solution, an evaluation of its impact on the surrounding area. 



PART B: EVALUATION OF SLUDGE HANDLING OPTIONS AT NOWY TARG 

 46

 
An environmental impact assesment (EIA) of sludge incineration considered: 
• requirements in different regulations and ordiances 
• identification of the present state of the environment in the neighbourhood area including  